
MODEL G4814
INDUSTRIAL HOLLOW CHISEL 

MORTISING MACHINE
OWNER'S MANUAL

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.





Table of Contents
INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 6

SECTION 2: CIRCUIT REQUIREMENTS ........ 9

SECTION 3: SETUP ....................................... 10

SECTION 4: OPERATIONS ........................... 16

SECTION 5: ACCESSORIES ......................... 25

SECTION 6: MAINTENANCE ......................... 27

SECTION 7: SERVICE ................................... 30

SECTION 8: WIRING ...................................... 34

WARRANTY AND RETURNS ........................ 41



INTRODUCTION

Contact Info

Functional OverviewManual Accuracy

your machine may not exactly match 
the manual

www.grizzly.com



Identification

Figure 1.

A. 
B.
C.
D.
E. 
F.
G.
H.
I.
J.

K.
L.
M.
N. 
O.
P.
Q.
R.
S.
T.



MACHINE DATA
SHEET

Customer Service #: (570) 546-9663 · To Order Call: (800) 523-4777 · Fax #: (800) 438-5901

MODEL G4814 INDUSTRIAL HOLLOW CHISEL MORTISING
MACHINE

Product Dimensions:

Weight.............................................................................................................................................................. 530 lbs.
Length/Width/Height............................................................................................................................. 35 x 23 x 65 in.
Foot Print (Length/Width)................................................................................................................. 21-1/2 x 15-1/2 in.

Shipping Dimensions:

Type....................................................................................................................................................Wood Slat Crate
Content............................................................................................................................................................ Machine
Weight.............................................................................................................................................................. 546 lbs.
Length/Width/Height............................................................................................................................. 36 x 25 x 66 in.

Electrical:

Switch...................................................................................................................................... Magnetic Safety Switch
Switch Voltage...................................................................................................................................................... 220V
Cord Length............................................................................................................................................................ 8 ft.
Cord Gauge....................................................................................................................................................12 gauge
Minimum Circuit Size........................................................................................................................................ 15 amp
Plug Included............................................................................................................................................................No
Phase Converter................................................................................................................................................ G5841

Motors:

Main

Type.................................................................................................................. TEFC Capacitor Start Induction
Horsepower.................................................................................................................................................2 HP
Voltage........................................................................................................................................................220V
Prewired......................................................................................................................................................220V
Phase.........................................................................................................................................................Three
Amps.............................................................................................................................................................12A
Speed........................................................................................................................................1725/3450 RPM
Cycle..........................................................................................................................................................60 Hz
Number Of Speeds........................................................................................................................................... 2
Power Transfer ................................................................................................................................Direct Drive
Bearings.................................................................................................. Shielded and Permanently Lubricated

Main Specifications:

Operation

Table Tilt.......................................................................................................................... Right and Left 30 deg.
Table Cross Travel....................................................................................................................................... 5 in.
Table Longitudinal Travel........................................................................................................................... 18 in.
Table Vertical Travel.................................................................................................................................. 12 in.
Spindle Taper..............................................................................................................................................JT#6
No Of Spindle Speeds.......................................................................................................................................2
Range Of Spindle Speeds........................................................................................................1725, 3450 RPM

Machine Data Sheet



Cutting Capacities

Maximum Stock Width................................................................................................................................12 in.
Maximum Stock Thickness...........................................................................................................................4 in.
Maximum Mortising Depth............................................................................................................................4 in.
Maximum Chisel Travel......................................................................................................................4-13/16 in.
Maximum Dist Column To Chisel...........................................................................................................7-3/4 in.
Chisel Size Range......................................................................................................................... 1/4 - 1-1/8 in.

Table Information

Table Size Length................................................................................................................................ 16-3/4 in.
Table Size Width.................................................................................................................................. 21-1/4 in.
Table Size Thickness............................................................................................................................. 1-3/4 in.
Floor To Table Height................................................................................................................... 19 - 35-1/2 in.

Chuck Information

Chuck Type...............................................................................................................................................Keyed
Chuck Size................................................................................................................................................ 1/2 in.
Chuck Capacity......................................................................................................................................... 1/2 in.

Construction

Base..................................................................................................................................................... Cast Iron
Head..................................................................................................................................................... Cast Iron
Table.....................................................................................................................................................Cast Iron
Paint.......................................................................................................................................................... Epoxy

Other

Handle Length............................................................................................................................................ 27 in.
Clamp Drive.............................................................................................................................................Manual
Head Drive.............................................................................................................................................. Manual

Other Specifications:

Country Of Origin ..............................................................................................................................................Taiwan
Warranty ............................................................................................................................................................ 1 Year
Serial Number Location .............................................................................................. Machine Label on Motor Cover

Features:

2HP, 2 Speed Motor
Includes 5/8" and 3/4" Chisel Sleeves
Includes Three Mortising Chisels in Sizes 1/4", 3/8", and 1/2"
Universal Compound Table
Hand Operated Table Clamp Holds Stock Firmly in Position



Safety Instructions for Machinery





Additional Safety Instructions for 
Mortising Machines

1. HAND PROTECTION. 

2. AVOIDING ENTANGLEMENT. 

ON

ON

3. CLEARING DEBRIS.

OFF

4. MOUNTING WORKPIECES. 

5. USING CORRECT MATERIALS. 

Like all machinery there is potential danger when operating this machine. Accidents are fre-
quently caused by lack of familiarity or failure to pay attention. Use this machine with respect 
and caution to decrease the risk of operator injury. If normal safety precautions are overlooked 
or ignored, serious personal injury may occur.

6. CHISELS AND BITS.

7. CHUCK KEY & TOOLS.

ON

8. OPERATING SPEED. 

9. FACE PROTECTION AND RESPIRATOR.

10. ADJUSTMENTS, MAINTENANCE, OR 
SERVICE. 

11. EXPERIENCING DIFFICULTIES. 



SECTION 2: CIRCUIT REQUIREMENTS

Full Load Amperage Draw

Power Supply Circuit Requirements

If you are unsure about the 
wiring codes in your area or you plan to con-
nect your machine to a shared circuit, consult 
a qualified electrician.

220V 3-Phase 
Operation

Extension Cords

Serious personal injury could occur if you 
connect the machine to power before com-
pleting the setup process. DO NOT connect 
the machine to the power until instructed 
later in this manual.

Electrocution or fire could 
result if machine is not 
grounded and installed in 
compliance with electrical 
codes. Compliance MUST 
be verified by a qualified 
electrician!

Figure 2.

Power Connection Device

Figure 2



Wear safety glasses dur-
ing the entire setup pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

Setup Safety

SECTION 3: SETUP

Description Qty

Items Needed for 
Setup

please imme-
diately call Customer Service at (570) 546-9663
for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking
The Model G4814 is a  
heavy machine. Serious 
personal injury may occur 
if safe moving methods 
are not used. To be safe, 
get assistance and use 
power equipment rated 
for at least 750 lbs. to 
move the shipping crate 
and remove the machine 
from the crate. 

No list of safety guidelines can be complete. 
Every shop environment is different. Always 
consider safety first, as it applies to your 
individual working conditions. Use this and 
other machinery with caution and respect. 
Failure to do so could result in serious per-
sonal injury, damage to equipment, or poor 
work results.



Inventory

Note: If you can't find an item on this list, check 
the mounting location on the machine or examine 
the packaging materials carefully. Occasionally 
we pre-install certain components for shipping 
purposes.

Inventory:  (Figure 3) Qty
A. 

B. 
C. 

D. 
E. 

SUFFOCATION HAZARD!
Immediately discard all plas-
tic bags and packing materi-
als to eliminate choking/suf-
focation hazards for children 
and animals.

Figure 3.

Figure 4

For optimum performance, clean all moving 
parts or sliding contact surfaces.

Clean Up

Gasoline and petroleum 
products have low flash 
points and can explode 
or cause fire if used to 
clean machinery.  DO 
NOT use these products 
to clean the machinery.

Many cleaning solvents 
are toxic if inhaled. 
Minimize your risk by only 
using these products in a 
well ventilated area.

G2544—Solvent Cleaner & Degreaser
H9692—Orange Power Degreaser

Figure 4. 



Floor Load
Machine Data Sheet

Placement Location

Figure 5

Children and visitors may be 
seriously injured if unsuper-
vised around this machine. 
Lock entrances to the shop 
or disable start switch or 
power connection to prevent 
unsupervised use.

Site Considerations

Figure 5.

Moving & Placing 
Machine

The Model G4814 is a  
heavy machine. Serious 
personal injury may occur 
if safe moving methods 
are not used. To be safe, 
get assistance and use 
power equipment rated 
for at least 750 lbs. to 
move the shipping crate 
and remove the machine 
from the crate. 

To move the machine to the prepared 
location:

1.

2.
Figure 6

Figure 6.



3.

4.

5. 

Note: Use shims to fill the gaps between the 
base and the floor at the mounting points to 
avoid warping or cracking the cast iron.

Bolting to Concrete Floors

Figure 7

Mounting to Floor
Figure 7

Figure 8

Using Machine Mounts
Figure 8

NOTICE
We strongly recommend securing your 
machine to the floor if it is hardwired to the 
power source. Consult with your electrician 
to ensure compliance with local codes.



Assembly

To assemble your mortising machine:

1.

Figure 9

4.

Figure 11

Note: Tighten the bolt into the ball handle 
with enough clearance between the handle 
and the jam nut so that the handle freely 
rotates.

2.

3.

Figure 10

Figure 9.

Figure 10.

Figure 11.



Test Run

Troubleshooting Page 30

To test run the machine:

1.

2.

Mortising Chisel & Bit Page 
17

3.

4.

Figure 12

5.
ON

6.
OFF

7.

Test Run

SERVICE 
Page 30

Factory adjustments that should be verified:

1. Page 23

2. Page 32

Recommended 
Adjustments

Figure 12.



SECTION 4: OPERATIONS

Damage to your eyes and lungs could result 
from using this machine without proper pro-
tective gear. Always wear safety glasses/
face shield and a respirator when operating 
this machine.

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, trade maga-
zines, or get formal training before begin-
ning any projects. Regardless of the con-
tent in this section, Grizzly Industrial will 
not be held liable for accidents caused by 
lack of training. 

Operation Safety

Loose hair, clothing, or 
jewelry could get caught 
in machinery and cause 
serious personal injury. 
Keep these items away 
from moving parts at all 
times to reduce this risk.

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before beginning 
any operations.

Basic Controls

Figure 13

Figure 13.

A. Operating Handle: 

B. Chisel Sleeve Lock Lever: 

C. Vise Clamp Handwheel: 

D. Longitudinal Handwheel: 



Mortising Chisel & 
Bit

Mortising chisels and 
bits are very sharp and 
can quickly pierce your 
fingers or hands. Always 
wear heavy leather gloves 
when handling these 
tools.

Installing Mortising Chisel and Bit
1. 

2.

E. Cross Slide Handwheel: 

F. Vertical Handwheel: 

G. Power ON/OFF Switch: 

H. Chisel Sleeve Lock Knob: 

I. Speed Switch: 

J. Depth Stop: 

3.
Figure 14

Note: A 5⁄8" and 3⁄4" chisel sleeve are included 
with your mortising machine.

Figure 14.

4.

Figure 15

Figure 15.



5.

Note: As the auger bit brings the chips up 
through the center of the chisel, they will be 
expelled through the chip port. Facing the 
port either left or right allows clearance for 
this action, especially when cleaning up the 
center portion of the mortise.

6.

7.

Figure 16

Note: This will ensure that the sides of your 
mortise are square.

TIP
Mortising auger bits operate under extreme 
conditions. A small amount of pure beeswax 
applied to the auger bit can aid in reducing 
heat and expelling chips. It is important 
that only a small amount is used and that 
none is applied to the chisel. Beeswax 
that comes in contact with workpiece sur-
faces can impede adhesion of glues and 
finishes.

Figure 16.

8.

9.

Figures 17–18

Note: The auger bit makes the hole that the 
chisel squares up—thus, the auger bit must 
drill into the workpiece first. This setting pro-
vides enough clearance for the auger to bring 
the chips up through the chisel and out the 
chip port. Experience will be the best guide 
as to what the correct distance should be for 
your operation.

Figure 17.



Figure 18.

Removing Mortising Chisel and Bit
1.

2.

3.

4.

Adjusting Depth 
Stop

Note: When calculating the depth of the mortise, 
you want to leave a little room beyond the chisel 
points for glue squeeze out. Usually, the indent at 
the bottom of the mortise made by the auger bit is 
sufficient, but this can vary.

To adjust the depth stop:

1.

2.

3.

4.

Step 2 Figure 19

Figure 19.



5.

Figure 20

6.

Steps 4–5

Clamping Workpiece 
with Vise

A workpiece that is not properly secured  
to the table with the vice or other clamping 
devices could move during the mortising 
operation. Under these circumstances, the 
chisel or bit could bind and break apart 
and could cause serious personal injury. 
This situation, at the least, will produce 
poor mortising results. Always secure the 
workpiece to the table and up against the 
fence.

Clamping Workpiece Parallel to the 
Fence
1.

2.

Figure 21

Figure 21.

Figure 20.



Clamping Workpiece at an Angle to 
the Fence
1.

2.

Figure 22

3.

4.

Figure 22.

Longitudinal Limit 
Stops

Figure 23

Tools Needed Qty

To use the longitudinal limit stop:

1.

2.

3.

Figure 23

4. Steps 2–3

Figure 23.



Table Controls

Table Travel 

Figures 24–26

Figure 25.

Figure 26.

Figure 27

Figure 24.

Figure 27.



Table Tilt

Tilting the Table
Tools Needed Qty

1.

2.

Figure 28

Figure 28.

3.

Adjusting Table Perpendicular to 
Chisel
Tools Needed Qty

1.

2.

3.

4.

Figure 29

Figure 29.

5.



Mortising Operation

ACCESSORIES Page 25

To make a mortise with your mortising 
machine:

1.

2.

Page 17

3.
Page 23

4.

Page 19

5.

Page 21

6. Page 22

Step 4

Note: With the machine OFF, use the operat-
ing handle to lower the chisel and bit to check 
the alignment.

7. ON

8. OFF Steps 6–7 
Figure 30

 Note: Do not overlap the cuts. This will leave 
one side of the chisel unsupported by the 
wood and cause chisel chatter and poor 
results. Leave small amounts of wood in 
between the holes which can be cleaned up 
with additional cuts at the end of the opera-
tion. Always keep the front and back of the 
chisel supported by the wood.

Figure 30.



SECTION 5: ACCESSORIES

Premium Mortising Chisels and Bits
T10016—1⁄4"
T10017—5⁄16"
T10018—3⁄8"
T10019—1⁄2"
T10020—5⁄8"
T10021—3⁄4"
T10022—1"

Figure 31.

H7237—Classic Joints with Power Tools

Figure 32.

T20386—Success with Joints

Figure 33.



Figure 35. 

G5562—SLIPIT® 1 Qt. Gel
G5563—SLIPIT® 12 oz Spray
G2871—Boeshield® T-9 12 oz Spray
G2870—Boeshield® T-9 4 oz Spray
H3788—G96® Gun Treatment 12 oz Spray
H3789—G96® Gun Treatment 4.5 oz Spray

H8257—Primrose Armor Plate with Moly-D 
Machine and Way Oil 1 Quart

Figure 34.

S. Balolia – President

Figure 37. 

T20514—Small Half-Mask Respirator
T20515—Medium Half-Mask Respirator
T20516—Large Half-Mask Respirator
T20511—Pre-Filter P100
T20539—Cartridge Filter 2PK P100
T20541—Cartridge Filter 2PK P100 & O Vapor

T20501—Face Shield Crown Protector 4"
T20502—Face Shield Crown Protector 7"
T20503—Face Shield Window
T20448—Economy Clear Safety Glasses
T20452—"Kirova" Anti-Reflective Glasses
T20456—"Dakura" Clear Safety Glasses
H0736—Shop Fox® Safety Glasses

Figure 36. 

T20448

H0736

T20452T20502

T20503

T20456



SECTION 6: MAINTENANCE

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Daily Check:

 
 
 

Daily Maintenance:

Page 
28

Page 29

Monthly Maintenance:

Page 29

Schedule Cleaning & 
Protecting

, 

Section 5: Accessories Page 25

NOTICE
This maintenance schedule is based on 
average usage. Adjust the maintenance 
schedule to match your actual usage to keep 
your mortising machine running smoothly 
and to protect your investment.



Lubrication

NOTICE
Follow the lubrication practices outlined in 
this manual. Failure to do so could lead to 
premature failure of your mortising machine 
and will void the warranty.

Dovetail Ways
Lubricant Frequency Qty

Figure 38

Figure 38.



Ball Oilers
Lubricant Frequency Qty

Figures 39–41

Figure 41.

Leadscrews & Table Gearing
Lubricant Frequency Qty

Figures 42–43

Figure 39.

Figure 40.

Figure 42.

Figure 43.



SECTION 7: SERVICE

Troubleshooting

Motor & Electrical

OFF ON

Page 35

Page 35



Mortising Operation

Page 17

Page 32
Page 33

Page 18

Page 18

Page 23



Adjusting Gibs

Adjusting Head Gib
1.

2.
Figure 44

NOTICE
Excessively loose gibs may cause poor 
mortises, and may cause undue wear of 
sliding surfaces and ways. Over-tightening 
the gibs may cause premature wear of these 
sliding devices.

3.

4.

5.

Figure 44.



3.

4.

5.

Adjusting Head 
Spring Tension

Figure 46

Adjusting Table, Cross Slide, & Knee 
Gibs
1.

2. Figure 45

Figure 45 .

Figure 46.



SECTION 8: WIRING

Wiring Safety Instructions
1. SHOCK HAZARD. 

2. QUALIFIED ELECTRICIAN. 

3. WIRE CONNECTIONS.

4. MODIFICATIONS.

5. MOTOR WIRING. 

6. WIRE/COMPONENT DAMAGE.

7. CIRCUIT REQUIREMENTS. 
Page 9 

8. EXPERIENCING DIFFICULTIES. 

The photos and diagrams 
included in this section are 
best viewed in color. You 
can view these pages in 
color at www.grizzly.com.



READ ELECTRICAL SAFETY 
ON PAGE 34!

Wiring Diagram

Tend
THR12

Tend TC11 220V

220 VAC 3-Phase
15-15 Plug

(As Recommended)

C
o

n
ta

ct
o

r
O

ve
rl

o
ad

 R
el

ay

C
ir

cu
it

 B
re

ak
er

Speed Switch

Power ON/OFF Switch

Motor

Figure 49.
Figure 47.

Figure 48.



Parts Diagram



Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P4814001 CHUCK KEY 55 P4814055 LEADSCREW NUT
2 P4814002 CHISEL HOUSING LOCK LEVER 56 P4814056 VERTICAL HANDWHEEL
3 P4814003 STRAIN RELIEF 57 P4814057 UPPER VERTICAL LEADSCREW
4 P4814004 CHISEL HOUSING LOCK KNOB 58 P4814058 LOWER VERTICAL LEADSCREW
5 PN08 HEX NUT 3/8-16 59 P4814059 LOWER LEADSCREW BASE
6 P4814006 HEX NUT 5/8-11 LH 60 PB78 HEX BOLT 1/2-13 X 1-1/4
7 PLW06 LOCK WASHER 5/8 61 P4814061 KNEE MOUNT
8 P4814008 MOTOR FAN COVER 62 P4814062 KNEE
9 P4814009 MOTOR FAN 63 PLW07 LOCK WASHER 1/2
10 PS07 PHLP HD SCR 1/4-20 X 3/8 64 P2904 BALL BEARING 2904
11 P4814011 MOTOR SPINDLE 65 P4814065 KNEE GIB
12 P4814012 BIT CHUCK JT6-1/2" 66 P4814066 KNEE LOCK LEVER
13 P4814013 CHISEL HOUSING 67 P4814067 LIMIT STOP BRACKET
14 P4814014 CHISEL SLEEVE 3/4" 68 P4814068 LIMIT STOP HEX BOLT
15 P4814015 MOTOR TOP COVER 69 P4814069 OPERATING HANDLE
16 P4814016 BALL BEARING 6204 70 PB24 HEX BOLT 3/8-16 X 1-1/4
17 PB31 HEX BOLT 1/4-20 X 1 71 PLW04 LOCK WASHER 3/8
18 P4814018 MOTOR 2HP 220V 3PH 72 P4814072 BALL OILER
19 P4814019 MOTOR BASE 73 P4814073 SPRING TENSION BRACKET
20 P4814020 BEARING CAP 74 PB18 HEX BOLT 3/8-16 X 1
21 PLW02 LOCK WASHER 1/4 75 P4814075 MOTOR PIVOT 
22 PB05 HEX BOLT 1/4-20 X 3/4 76 PLW01 LOCK WASHER 5/16
23 P4814023 BEARING RETAINER 77 PB03 HEX BOLT 5/16-18 X 1
24 PLW01 LOCK WASHER 5/16 78 P4814078 MOTOR PIVOT COVER
25 PB03 HEX BOLT 5/16-18 X 1 79 P4814079 MOTOR PIVOT BUSHING
26 P4814026 MORTISE AUGER BIT 1/2" 80 PB11 HEX BOLT 5/16-18 X 1-1/2
27 P4814027 MORTISE CHISEL 1/2" 81 PB12 HEX BOLT 5/16-18 X 1-1/4
28 P4814028 MOTOR WIRING JUNCTION BOX 82 P4814082 HEAD GIB
29 P4814029 TABLE 83 PB18 HEX BOLT 3/8-16 X 1
30 PB03 HEX BOLT 5/16-18 X 1 84 P4814084 PIN 1/2"
31 PN02 HEX NUT 5/16-18 85 P4814085 MOTOR PIVOT BRACKET
32 P4814032 CROSS SLIDE LOCK LEVER 86 PB16 HEX BOLT 3/8-16 X 1-1/2
33 PB11 HEX BOLT 5/16-18 X 1-1/2 87 P4814087 EXTENSION SPRING
34 P4814034 CROSS SLIDE GIB 88 P4814088 SPRING CONNECTOR
35 P4814035 TABLE RACK 89 P4814089 COLUMN
36 PB03 HEX BOLT 5/16-18 X 1 90 P4814090 BASE
37 PLW01 LOCK WASHER 5/16 91 PW01 FLAT WASHER 1/2
38 PSS18 SET SCREW 5/16-18 X 3/4 92 P4814092 DEPTH STOP BRACKET
39 P4814039 FLAT BALL HANDLE 93 P4814093 DEPTH STOP BOLT
40 P2901 THRUST BEARING 2901 94 PN08 HEX NUT 3/8-16
41 P4814041 CROSS LEADSCREW 95 PSS07 SET SCREW 1/4-20 X 1/2
42 PN06 HEX NUT 1/2-13 96 P4814096 MOTOR PIVOT CONNECTOR
43 P4814043 HANDLE 97 PLW07 LOCK WASHER 1/2
44 P4814044 LONGITUDINAL HANDWHEEL 98 PB55 HEX BOLT 1/2-13 X 1-1/2
45 P4814045 T-BOLT 1/2-13 99 P4814099 POWER ON/OFF SWITCH ASSY
46 P4814046 VISE HANDWHEEL 100 P4814100 SPEED SWITCH ASSY
47 PSS18 SET SCREW 5/16-18 X 3/4 101 P4814101 COLUMN COVER
48 P4814048 VISE LEADSCREW 102 PS04 PHLP HD SCR 1/4-20 X 1/2
49 P4814049 VISE HOUSING 103 P4814103 MORTISE AUGER BIT 1/4"
50 P4814050 VISE CLAMP 104 P4814104 MORTISE CHISEL 1/4"
51 P4814051 LONGITUDINAL GIB 105 P4814105 MORTISE AUGER BIT 3/8"
52 P4814052 CROSS SLIDE 106 P4814106 MORTISE CHISEL 3/8"
53 P4814053 LEADSCREW SLEEVE 107 P4814107 CHISEL SLEEVE 5/8"
54 P4814054 PINION SHAFT



Label Placement

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P4814201 MACHINE ID LABEL 205 PLABEL-63 DISCONNECT LABEL 220V VL
202 PLABEL-14A ELECTRICITY LABEL 206 G9987 GRIZZLY OVAL NAMEPLATE SM
203 PLABEL-12A READ MANUAL LABEL VL 207 PPAINT-1 GRIZZLY GREEN TOUCH UP PAINT
204 PLABEL-11A SAFETY GLASSES LABEL VL 208 PPAINT-11 GRIZZLY PUTTY TOUCH UP PAINT







WARRANTY AND RETURNS




